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1. General Description of Equipment under Test

1.1 Applicant
Fujitsu Limited
4-1-1 Kamikodanaka, Nakahara-ku, Kawasaki-shi, Kanagawa, 211-8588, Japan

1.2Manufacturer

Fujitsu Siemens Computers GmbH
Buergermeister-Ulrich-Str. 100, 86199 Augsburg, Germany

1.3 Basic Description of Equipment under Test

Equipment : Notebook Computer

Trade Name : Fujitsu Siemens Computers, Fujitsu Limited

Model No. : Kedron + BT E8310

FCCID : EJE-WB0048

ICID : 337J-WB0048

AC Power Cord :AC 120V, 2 meter, 2 pin
SPORTON International Inc. Page No. : 1of54
TEL : 886-2-2696-2468 Report Issued Date : Jun. 28, 2007
FAX : 886-2-2696-2255 Report Version 1 07

FCC ID : EJE-WB0048



FCC/IC TEST REPORT Report No. : FR6D2906-B

1.4 Feature of EqQuipment under Test

Product Feature & Specification

1. DUT Type Notebook Computer
2. Trade Name Fujitsu Siemens Computers, Fujitsu Limited
3.  Model Name Kedron + BT E8310
4. FCCID EJE-WB0048
5. ICID 337J-WB0048
802.11a : 5150 ~ 5350MHz (Band 1,1) / 5725MHz ~ 5850MHz
6. Freq. Range/Carrier Fregs. (Band i)
802.11b/g : 2400MHz ~ 2483.5MHz
BT : 2400MHz ~ 2483.5MHz
802.11a: 8 (Band I and Il) / 5 (Band III)
7.  Number of Channels 802.11b/g: 11
BT:79
802.11a Band | : 5000+n*5 MHz, n=36, 40, 44, 48
802.11a Band Il : 5000+n*5 MHz, n=52, 56, 60, 64
8.  Carrier Frequency of each channel 802.11a Band Ill : 5000+n*5 MHz, n=149, 153, 157, 161, 165
802.11b/g : 2412MHz+(n-1)*5MHz, n=1~11
BT : 2402MHz+n*1MHz, n=0~78
802.11a : 20MHz
9. Channel Spacing 802.11b/g : 5MHz
BT : 1MHz
10. Type of Antenna Connector I-PEX
11. Antenna Type PIFA Antenna
12. Antenna Gain 3 dBi
802.11a : 16.50 dBm (Band I) / 15.60 dBm (Bnad Il) / 19.20 dBm
13. Maximum Output Power to Antenna  |(Band II)
(Normal condition) 802.11b : 20.68 dBm / 802.11g: 22.28 dBm
BT : 0.49 dBm (Normal) / 1.27 dBm (EDR)
802.11a : OFDM
14. Modulation Type/Data Rate 802.11b/g : DSSS / OFDM
BT : GFSK / %DQPSK / 8DPSK
15. Function Type Transmitter Transceiver \%
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. Power Table as below:

Data Rate
Channel Frequency(MHz)
6M bps | 9M bps | 12M bps | 18M bps | 24M bps | 36M bps | 48M bps | 54M bps
CH 036 5180 MHz 16.11 15.96 15.64 15.63 15.62 15.81 15.61 15.59
CH 048 5240 MHz 15.72 15.71 15.46 15.15 15.22 15.32 15.42 15.25
Normal mode
CHO052 5260 MHz 15.22 15.19 15.1 15.64 15.73 15.68 15.89 15.77
CHO064 5320 MHz 15.6 15.31 15.55 15.41 15.51 15.55 15.29 15.44

c. The data rates, 6Mbps, was chosen to being tested in normal mode, due to the highest RF output

power.

The complete test system refers to section 2.2 and EUT for EMI test.
The EUT can operate on 5150MHz to 5250MHz, 5250MHz to 5350MHz and 5725MHz to

5850MHz as listed in section 1.4.

f. Test Mode for radiated emission and conducted emission:

Mode 1: 11a Tx_Ch036_5180 MHz
Radiated Mode 2: 11a_Tx_CH048_5240 MHz
Emission Mode 3: 11a Tx_CHO052_ 5260 MHz
Mode 4: 11a_Tx_CH064_5320 MHz

Conducted

o Mode 1: BT Link + WLAN Link + Adapter
Emission

g. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 40000MHz.

2.2 Description of Test System

Item Asset Model Name FCCID Power Cord

1. WLAN AP (SMC) SMC-100 HEDWG4005ACC 1.8m

2. Bluetooth Earphone ET-BH111 PQY471087 N/A
SPORTON International Inc. Page No. : 3of54
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2.3 Connection Diagram of Test System

<Radiated Emission>

Adapter
PN Ii‘__h
EUT Adapter
<Conducted Emission>
Adapter
EUT Adapter
WLAN
AP
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3. Operation of Equipment under Test

During the test, the following programs on WINXP were executed:

one self test program "CRTU” to keep transmitting signals to WLAN, and “Bluetset3” to keep transmitting
signal to Bluetooth.
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4. General Information of Test

Test Site Location :  No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO04-HY, 03CHO06-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test in Compliance with

FCC Part 15, Subpart E and IC RSS-210 Issued 6

4.4 Frequency Range Investigated

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 9KHz to 40GHz

4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 M.
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5. Report of Measurements and Examinations

5.1 List of Measurements and Examinations

FCC Rule Description of Test Result
15.407(b)(5) [Conducted Emission Pass
15.407(a)(1)(2) |Peak Transmit Power Pass
15.407(b)(1)(2)(5)|Radiated Emission Pass
15.407(a)(1)(2) |Power Spectral Density Pass
15.407(b)(1)(2) |Band Edges Measurement Pass
15.407(a)(1)(2) |Antenna Requirement Pass
15.407(a)(6) |Peak Excursion Ratio Measurement Pass
15.407(c) Automatically Discontinue Transmission Pass
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5.2 Emission Bandwidth

5.2.1 Measuring Instruments
As described in chapter 6 of this test report.
5.2.2 Test Procedure

The transmitter output is connected to the spectrum analyzer. For these tests, the resolution
bandwidth is 1 MHz, video bandwidth is 3MHz, peak detection and view function is used. The 26 dB
bandwidth is defined as the frequency range where the power is higher than the peak power minus 26
dB.

Test Setup Layout

Spectrum
EUT Analyzer

5.2.3 Test Result

Temperature : 27
Relative Humidity :58

» Application: 802.11a

26dB Emission

Channel Frequency bandwidth Mode
(MHz) (MHz) Ref. No.

36 5180 23.52 1

44 5220 23.94 2

48 5240 24.42 3

52 5260 22.72 4

64 5320 22.56 5
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5.2.4 Test Data

Mode Ref. No.

® *RBW 1 MHz Delta 2 [T1 ]
*VBW 300 kHz 0.55 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 23.520000000 MHz
ofthet 20]s5 dB Marker| 1 [T1 u
r20 T7T0 dBm
5/.168060Pp00 GHz “
ID1 8.43| dBm
IEW] e W SVEo e S W PSSl e s _,..A.\
Lo LVL
--10
L \\:
D2 -[17.57 4
[ 20—anfd e S
Y WY
-30
-40
--50
--60
--70
Center 5.18 GHz 3 MHz/ Span 30 MHz
Date: 30.APR.2007 15:26:26
® *RBW 1 MHz Delta 2 [T1 ]
*VBW 300 kHz 1.73 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 23.940000000 MHz
ofthet 205 dB Marker| 1 [T1 u
20 T aBm

o
s|.207580p00 cuz |EH

e DT 8- 93] aBm
== /,M%MWM A AAAAARA A M\
o LVL
u/‘/ \t\uz
1
YW o> h7.07 a 4

MMJ,W
o

--30

-50

-60

t-70

Center 5.22 GHz 3 MHz/ Span 30 MHz

Date: 1.MAY.2007 20:01:59
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®

*RBW 1 MHz
*VBW 300 kHz
*SWT 500 ms

*Att 20 dB

Delta 2 [T1
0.54

24.420000000

dB
MHz

dB

Marker| 1 [T1 ‘

=TT

3 dBm
D00

cuz (M

. 227340

ans

Yaunmne

=

L7.49 d

Ref 25 dBm
Offget 20
20
O - 2o DT 8.57
TEW|
o
L /
1 /
Y, P2 -
i
Tt
3 -30
--40
t-50
l-60
70

Center 5.24 GHz 3 MHz/ Span 30 MHz
Date: 30.APR.2007 15:32:04
“RBW 1 MHz Delta 2 [T1
*VBW 3 MHz 0.15 dB
Ref 25 dBm “Att 20 dB *SWT 500 ms 22.720000000 MHz
offfet 20[5 dB Marker| 1 [T1 ‘
20 —8[49 dBm
s|.2248420p00 cuz |EH
ag
o - [ D1 11.3p —
TEW| \\
Lo ,vf/ LVL
- B
— Y b2 -g.68 & .lw
4 30
--40
L -s0
L -60
L-70
Center 5.26 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2007 17:21:10
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*RBW 1 MHz Delta 2 [T1 ]
*VBW 3 MHz 1.74 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 22.560000000 MHz
offhet 205 aB Marker| 1 [T1 “
20 B[ 76 dBm
5/.308480p00 GHz
- [Fo D1 11.03 dBwmgy
TEW| \_\
Lo LVL
0} D2 -[8.97 dB h\‘\
mwr/ N
--30
5
--40
--50
--60
=70
Center 5.32 GHz 3 MHz/ Span 30 MHz
Date: 6.JUN.2007 17:22:52
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5.3 Peak Transmit Power
5.3.1 Measuring Instruments

As described in chapter 6 of this test report.
5.3.2 Test Procedure

The transmitter output is connected to the spectrum analyzer. According to the method 3 of DA-02-2138,
the resolution bandwidth is set to 1 MHz, video bandwidth is 1MHz, max hold to run for 60 seconds, and
sample detection is used. The peak power is measured by channel power integration over the

previously measured emissions bandwidth..

5.3.3 Test Setup Layout

Spectrum
EUT Analyzer
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5.3.4 Test Result

Temperature : 27
Relative Humidity :58

> Application: 802.11a

Channel Frequency Measured Output Power Limits Mode
(MHz) (dBm) (dBm) Ref. No.
36 5180 16.50 17.00 1
44 5220 16.19 17.00 2
48 5240 16.07 17.00 3
52 5260 15.22 24.00 4
64 5320 15.60 24.00 5

Comments  The peak transmit power shall not exceed the lesser of 17dBm or 4dBm+10logB in 5150~5250 band.
24dBm+10logB in 5250~5350 band
5180MHz 4dBm + 10log(23.52 MHz) = 17.71 dBm

5220MHz 4dBm + 10l09(23.94 MHz) = 17.79 dBm
5240MHz 4dBm + 10log(24.42 MHz) = 17.88 dBm
5260MHz 11dBm + 10log(22.27 MHz) = 24.48 dBm
5320MHz 11dBm + 10log(22.56 MHz) = 24.53 dBm

SPORTON International Inc. Page No. : 13 of 54
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5.3.5 Test Data

Mode Ref. No.

*Att 20 dB

*RBW 1 MHz
*VBW 300 kHz
* SWT 500 ms

MR - -10 //
= 7

LVL

Center 5.18 GHz

Tx Channel

Bandwidth 40 MHz

*Att 20 dB

6 MHz/ Span 60 MHz

Power 16.50 dBm

*RBW 1 MHz
*VBW 300 kHz
* SWT 500 ms

-0
mEm| o j//

A
\\‘ LVL

Center 5.22 GHz

Tx Channel

Bandwidth 40 MHz

6 MHz/ Span 60 MHz

Power 16.19 dBm

SPORTON International Inc.
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*RBW 1 MHz
*VBW 300 kHz
Ref 25 dBm *Att 20 dB * SWT 500 ms

| co—0ffdet 20 sl dp

10

N J \
= i %

paY
Amn\w’/ﬁ %U‘ AAGHH e

r-30 v
3 L M M A
praQy MEMAAY, N
r-50
r-60
--70
Center 5.24 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MHz Power 16.07 dBm

*RBW 1 MHz
*VBW 1 MHz
Ref 25 dBm *Att 20 dB * SWT 500 ms

| 20 Offdet sl ae

10

Lo A Ml hl =
MR -10 1/ \\I

| 5o ™ u'l,uw LVL
WJ\"A h e M\)"Ml\“

r-50

e
=
3
3

<&

-60

F-70

Center 5.26 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MHz Power 15.22 dBm
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*RBW 1 MHz
*VBW 1 MHz

Ref 25 dBm *Att 20 dB * SWT 500 ms
| >0 Offget 5]l dB
[ 2 ]
" WMMW%
sl_10 |[ \N

e i arm

| 10 quﬂ\ ‘Mli M

Center 5.32 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MHz

Power 15.60 dBm
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5.4 Peak Power Spectral Density
5.4.1 Measuring Instruments
As described in chapter 6 of this test report.
5.4.2 Test Procedure
The transmitter output is connected to the spectrum analyzer. According to the method 3 of
DA-02-2138, the resolution bandwidth is set to 1 MHz, video bandwidth is 3MHz, trace average 100

traces in power averaging mode, and sample detection is used, and the analyzer is set for video

averaging.

Spectrum
EUT Analyzer
5.4.3 Test Result
Temperature : 27
Relative Humidity :58
» Application: 802.11a
Power Spectral
Channel Frequency ] o Mode
Density Limits
(MHz) (dBm) (dBm) Ref. No.
36 5180 -1.18 4 1
48 5240 -0.35 4 2
52 5260 -2.38 11 3
64 5320 -1.82 11 4
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5.4.4 Test Data

Mode Ref. No.

RBW 1 MHz Marker 1 [T1
VBW 3 MHz 1.18 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.178240000 GHz
offfet 20[5 dB |
-2
2
Lo 1 LVL
N T Y
r’l bt A A ot A »WM
/ )
| o \(
|30 I 1 £ 10
--40
--50
-60
--70
Center 5.18 GHz 2 MHz/ Span 20 MHz
Date: 6.JUN.2007 20:13:08
*RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 0.35 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.241440000 GHz
offfet 20[5 aB |
-2
E
LvL

--70

Date:

Center 5.24 GHz 2 MHz/ Span 20 MHz

6.JUN.2007 17:32:35
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*RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1
2.38 dBm

Ref 25 dBm *Att 20 dB *SWT 500 ms 5.254680000 GHz
Offfet 20|5 aB |
-2
B
o 1 LVL
;/IM W\
L 6o \\
| 30 cwr 1¢ £ ag
--40
--50
--60
=70
Center 5.26 GHz 2 MHz/ Span 20 MHz
Date: 6.JUN.2007 17:35:09
*RBW 1 MHz Marker 1 [T1
*VBW 3 MHz 1.82 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.312800000 GHz
Offfet 20|5 aB |
-2
-
1 LVL

teeditiv,

--70

Center 5.32 GHz 2 MHz/

Date: 6.JUN.2007 17:36:50

Span 20 MHz
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FCC/IC TEST REPORT Report No. : FR6D2906-B

5.5 Test of Conducted Emission

As described in chapter 6 of this test report.

5.5.1 Test Procedures

1.

©NOoOORAWD

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

Connect EUT to the power port of a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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FCC/IC TEST REPORT Report No. : FR6D2906-B

5.5.2 Test Data

*  Frequency Range of Test : 150kHz to 30 MHz
- Test Mode : Mode 1
Temperature : 23 °C
* Relating Humidity : 47 %
* Test Enginner :___James
m The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuf) Date: 2007-04-20

CISPRICHSCCI-B

\ CISPR/ICHSVCCI-B AV

40 [RE iRl
E 1
1R
1[0
f 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CHMSACCLE LIS 200604 99041 LINE
EUT : Notehook
POWER: AC 120V/60Hz
Model :FR6D2O06
Meme : BT Link + WLAN Link + Adapter
Over Limit Bead LISN Cable
Freq Level Limit Line Lewel Factor Loss BRemark
MH= dBulr dB dBulf dBulf de dB
i 01500000 2902 -26.98 56_00 28 22 o.10 0.70 Average
2 0_.1500000 42_06 -23.94 6600 41 26 o._10 o.70 OF
3 0.1773%60 32_77 -20.84 54 61 3309 0_10 0_58 Average
4 0.1773%60 328_96 -25.65 6461 38_28 0_10 0_58 QP
5 0.2667270 326.89 -24.33 61.22 3I6_33 010 0.46 QP
& 0.2667270 28.09 -23.13 51.22 271.532 0.10 0.46 RAverage
T 0.3149460 328_94 -20.90 5% 84 38 44 o_10 o.40 QP
& 0_.3149460 2165 -2%_.1%2 4% 84 21 15 o_10 0._40 Average
9 0.4736030 30.63 -25%_82 H6.45 30.08 o.10 0.45 QP
10 0.4736030 17.15 -29_ 30 46.45 16 60 o_10 0.45 Average
11 25.730 322.15 -27.85 G000 30.91 0_32 0_%2 QP
12 25.730 22.71 -26.29 50.00 22.47 032 0.9%2 RAverage
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- Level (dBuWf) Date: 2007-04-20

CISPR/CHSWCCI-B AW

\ CISPRICHS/VCCI-B
fl

Pyt

i 0.150.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : CO04-HY
Condition : CISPR/CHMSAVCCLE LIS 200604 99041 NEUTRAL
EUT : Motehook
POWER: AC 120V/60Hz
Model :FR6D2906
Memo : BT Link + WLAN Link + Adapter
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Bemark

MHz  dBul¥ dB  dBu¥  dBuV dB dB

1 01524030 41.3% -24.49 65.87 40.5% 0_.10 0.€9 QP

2 0.1524030 28 46 -27.41 55.87 27.67 0.10 0_&9 Rverage

2 0.1767760 36.11 -1%2.53 51.64 35.42 0.10 0.59 Rverage

4 0_1767760 38.65 -25.99 &4.64 27.9% 0.10 0.59 QP

5 0_2658290 37.24 -24.01 61.25 36.67 0.10 0.47 QP

& 02658290 31.44 -1%.81 51.25 30.87 0.10 0.47 Rverage

7 0.3149460 41.36 -1% 48 59.84 40.86 0.10 0.40 QP

&8 0.3149460 23.33 -26.51 49%.84 22.83 0.10 0_40 Average

9 0_.3558320 27.81 -21.02 48.83 27.31 0.10 0.40 Average

10 0_3558220 34.86 -23.97 5£.8%3 3.3 0.10 0.40 QP

11 0.4761190 20.8% -25.53 46.41 20.34 0.10 0.44 Average

12 0.4761190 36.94 -1% .47 5&.41 26.40 0.10 0.44 QP
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5.6 Test of Radiated Emission

As described in chapter 6 of this test report.

5.6.1 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.
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5.6.2 Typical Test Setup Layout of Radiated Emission

Antenna

360° ‘H-Hzm T
<

] |

F le———— 3m

\ 4

G d Pl
' round Plane —\
)

TurnTable
Spectrum Analyzer /
Test Receiver
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5.6.3 Test Data

> Test Mode : Mode 1

Temperature : 24

Relative Humidity :53

Test Engineer : Andrew
Polarization : Horizontal
m The test that passed at minimum margin was marked by the boldface in the following table.

File: D:\Project\200 702\ G2 EWD29063945ABG\Part 15EV11a Tx_CH36.EMI 322}
Date: 2007-04-29

Site
Condi tion
EUT

Power
Hode|

Hemn
Data Fate

O e D

Data: 19

Lewvel (dBul/im)
80

FCC/CLASSB
o |
|
___J________J1
40 _ 23— 56
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) frequency (MHz)
1 DICHDE-RY
¢ LF-ANTCO51121) HORTZONTAL
: MNotehook
v 1 EVac/BlHz
;. FR GDEADE
: éla Ta_CR3G; 5 B0MHz
{(wer Limit PReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg
224,94 40,23 =577 46,00 58,26 10.79 & 16 3088 131 78 Peak
233.04 37.32 -8.68 46,00 5477 Il.24 2,24 30.83 - -—- Peak
249, T8 38.42 -T.H8 46,00 54.64 1227 2.43 30,82 - -—- Peak
300,00 35,89 -10.001 48.00 51.08 13.2l Z.63 30.83 - -—- Peak
393,80 37.83 -8.07 46,00 B60.1Z 1581 307 3087 - --- Peak
432,30 37.13 -8.8T7 46.00 48.40 16,31 3.26 30 83 - --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Dara: 20 ~ File: D:\Project\200702\ 3 5 16029063945A8G\Part 15E\11a Tx_CH36.EMI 322}
i Level (dBuWim) Date: 2007-04-29
g
FCCCLASS-B
2 : 12 14
0 FCC CLASS-B (AVG)
54 i 3L _ . _
1 15 16 +
0 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Freduency (W)
Site ;o DACHDG-RY
Condi tion i HF-ANT(E-1R1-DE0S1E HORTZONTAL
EUT 1 Motehook
Power ¢ lE0Vac/B0Hz
ods | ;. FR GDZODE
Hemo v lla Tu_CHEE; 51 E0MHz
Data Rate ]
ver Limit  BReadintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
Mz dBu¥/m db dbu¥/m dbBu¥ dB/m db dB cm deg
l 1658, 00 37.03 -16,97 bH4.00 42,10 27.43 3.03 35.53 130 8l Average
2 1658, 00 57.50 -16.48 7T4.00 6z2.58 27.43 3.03 35.53 130 360 Peak
3 4778.00 46,61 -T7.39 54.00 44,12 32,76 5L 8l 36,07 130 281 Average
4 4778.00 61,93 -12.07 T74.00 59,45 3276 L 8Bl 36.07 130 360 Peak
B 515000 46.82 -T.18 54.00 43.20 33.60 6.2l 36.19 130 225 Average
) olb0. 0n Bh. 10 -18.90 74.00 5[.48 33.60 6.zl 36,19 130 3 Peak
7@ bl80. 00 89,20 85.60 33.60 6.Z8 36,18 |k 297 Average
g X bl80.00 99.91 _ . 98,20 33.680 6.28 36,18 130 3 Peak
] 0350, 00 44,20 -9.80 54.00 40,09 33,680 6.58 36,08 130 208 Average
L0 0300, 00 53.53 -20.47 T4.00 49,41 33.60 6.58 36,08 130 3 Peak
Ll 6928, 00 42,91 -[[.08 54.00 33.4] 37.43 7.8l 35.T74 130 176 Average
12 B928. 00 bHT.98 -16.02 74.00 48.48 37.43 7.8l 35.T74 100 3 Peak
13 7808, 00 44,57 -9.43 54.00 33.34 38.3% T7.74 35 490 130 156 Average
14 T88. 00 6l1.34 -1l2.66 74.00 BO.L1 38.3% 7.74 35,90 130 360 Peak
15 10362.00 3811 -35.89 T4.00 74.0Ql -8.72 89.42 3B6.59 - -—- Peak
16 13926, 00 38.78 -34.22 T4.00 B8. 27 -6.56 [L1.56 34,48 - --- Peak
L7 L6086, 00 40,82 -33.08 T4.00 B9.38 -b. 02 [L.7T9 3b.24 - -—- Peak

Remark: #7 and #8 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 21
Lewvel (dBul/im)
80

File: D:Project\2007 02 523 #E160290619945A8G\Part 15EV11a Tx_CH36.E

MIB
Date: 2007-04-29

FCC CLASS-B
=
I
___J________Jz &
40 % T g B
1
0 30 224, 418. 612, 806. 1000
Trace: i[llsaeten trequency (Wb
Site ¢ DICHDG-H
Condi Lion . OLF- RNT(QSIIQI] YERTTCAL
EUT v Motehook
Power | ED‘Iacf’EDHZ
Hode| : FR BDZ
Hema o lla T CHSE ol B0MHz
Data Rate ]
Over Limit Readinterma {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dk cm deg
l 126.04 32 20 -11.30 43.60 48.99 |2.66 1.64 31.09 -—= ——— Peak
[2T 224,13 40,38 b, B2 46,00 B 48 [0.73 2. 16 30,99 - -—- Peak |
3 ZhZ. 48 36.88 -9.14 48,00 53.03 2.3l 2. 44 30.83 -—= --- Peak
4! 393,80 40.66 -b.34 46,00 bHZ.84 1561 307 30,87 114 332 Peak
n 497,40 37.09 -3.91 46.00 47.00 IT.38  A.b0 30,79 -= -—- Peak
3 Bl6.40 36.75 -9.256 46,00 44.92 1854 3.95 30.68 -—= --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Data: 22 ~ File: D:\Project\?00702\ 5 ¥16029063945A8G\Part 15E\11a Tx_CH36.EMI 322}
i Level (dBu\:m} Date: 2007-04-29
9
L1
FCC CLASS-B
24 B g 18
4 FCC CLASS-B (AVG)
54 P _
Pr 1P s 19
o 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) FraquRney (NG
Site : DECHDB-RY
Comd i tiom ¢ HF-ANTCR-1R1-0R0AIE YERTTCAL
EUT 1 Matehook
Power ¢ 1 EZ0¥ac/H0Hz
Yode | . FR BDZO0E
Hema v lla Tu_CHIE; 51 E0MH:
Data Rate ]
ver Limit EReadinterna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg
l 1658, 00 40,24 -13.76 54.00 45,31 27.43 3.03 35.53 130 2456 Average
2 1658. 00 62,90 -LL.08 74.00 67.99 27.43 3.03 35.53 130 360 Peak
3 1994, 00 42,99 -11.01 54.00 44,89 28.87 3.30 35 L7 130 195 Average
4 1994, 00 BL.83 -L2. 17T 74.00 B83.73 28.87 3.30 35 17 130 360 Peak
ol 4994, 00 48.25 -bH.Tb 54.00 44,87 33.60 5,86 36,28 130 289 Average
B 4994, 00 61. 71 -12.28 7T4.00 B5E. 43 33.60 5. 86 36, Z8 130 360 Peak
T 160,00 44,47 -9.53 54.00 40.85 33.80 8.2l 36.19 130 284 Average
3 60,00 53,52 -20 48 T4.00 49,90 33.80 8.2l 36,19 130 0 Peak
9 X bl80. 00 97, 5E 83.82 33.60 6.28 36,18 130 3 Peak
10 @ bl80. 00 8T, 23 83.53 33.60 B.z8 36,18 130 284 Average
Ll 0350, 00 51.85 -22.36 T4.00 47.54 33,60  6.58 36,08 130 0 Peak
L2 0300, 00 43.66 -10.34 54.00 39,55 33.60 6.58 3608 130 284 Average
13 6984, 00 42,95 -[[.06 B4.00 33,10 37.TL 7.8 35.7b 130 |75 Average
14 8984, 00 58.50 -15.60 T4.00 48.85 37.71 T.89 35.Th 130 0 Peak
L5 8218.00 6l.64 -12.36 74.00 50,15 38.42 &.04 35 9T 130 360 Peak
16 8218.00 44,60 -9.40 54.00 33,11 38.42 &.04 3597 130 161 Average
L7 10362, 00 45,53 -28.4T7 T4.00 81.43 -8.7Z2 §.42 36.59 -—= --- Peak
13 14367, 00 38.75 -3b.Zb T4.00 B8.76 -6.47 [L.TQ 35 24 -—-= --- Peak
19 1600z, 00 40,18 -33.82 T4.00 B8. 73 -3.90 [L.T7T 3642 -—= -—- Peak

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode : Mode 2

Temperature : 24

Relative Humidity :53

Test Engineer : Andrew
Polarization : Horizontal

m The test that passed at minimum margin was marked by the boldface in the following table.

Site
Comd i bigm
EUT

Power
Hode |

Hemn
Data Rate

o O P D D

Data: 19 ~ File: D:\Project\?00702\3 3£ 3¥16029063945ABG\Part 15EV11a Tx_CH48.EMI (22)
i Level {(dBuWim) Date: 2007-04-29
FCC/CLASS-B
s
_l—I1 |
40 <3, 5 g
%3 224, 118. 612. 806. 1000
Trace: {Discrete) Erequency (Hz)

1 DICHDE-RY

¢ LFSANTCS1121) HORTZONTAL

: MNotehook

1 Z0Vac/B0Hz

1 FROBDEADE

|ﬁ|a Tx_CR4B; 524 itz
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m  dBu¥ dE/m dE dE Cm deg

224,94 4l.21 -4.79 48,00 58.25 10.79 & 16 3088 130 305 Peak
249,78 39.26 -6.74 46,00 55,48 12 2T Z.43 3082 e -—- Peak
291,08 38.41 -T7.59 46,00 B53.7Z 13.04 Z.60 30 86 - -—- Peak
300,00 35,81 -10.39 48.00 50.70 13.2l Z.63 30.83 - -—- Peak
393,80 38.86 -T.14 46,00 51.0% 1560 3.07 3087 — --- Peak
430,90 38.14 -T.86 46.00 48.44 16,27 3.26 30 83 — -—- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Data: 20 .y File: D:Projecti200702423216D20060045 ARG Part 15EV11a Tx_CHASEM! (22)
‘b Lewvel (dBulWim) Date: 2007-04-29
q
17
FCC CLASS-B
24 = s g FCC CLASS-B (AVG)
54
] 1f .
13 17 15 #
0 Jo00 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Fraquency (MHz)
Site + DERCHDE-RY
Comd i tion i WF-ANT(E-181-06021 HORTZONTAL
EUT : MNotehook
Power + 1 Z0¥ac/h0Hz
Hode| : FR OBDZADG
Memao o lla Te_CH4E; 524 0MHz
Data Rate ]
Over Limit Beadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m  dBuY¥ dE/m dE dE ol deg
l 1658, 00 39.44 -14,56 54.00 44,51 27.43 3.03 35.53 130 306 Average
2 1658, 00 54,97 -19.03 74.00 60.04 27.43 3.03 35.563 130 360 Peak
3 1994, 00 42,08 -11.92 54,00 43,98 28.87 3.30 3L 17 130 6l Average
4 1994, 00 55,689 -18 31 7T4.00 57.58 28.8T7 3.30 357 100 360 Peak
4] 4214, 00 45,63 -8.37 54.00 44,72 3L.30 533 35 73 130 276 Average
B 4214, 00 BT.51 -16.49 7T4.00 56,61 31.30 533 35,73 130 360 Peak
T 160,00 43.01 -10.99 54.00 39.39 33.80 6.2l 36.19 124 294 Average
3 olb0n 00 BZ.4Z -ZL.58 T4.00 48,80 33.60 6.zZ1l 36,19 130 360 Peak
9 X D238, 00 98, 64 84,80 33.60 6.3 36.16 130 360 Peak
10 @ 5240, 00 89,19 85.30 33.60 B.33 36.15 124 294 Average
L1 5360.00 43.73 -10.2T7 54.00 39.62 33.80 6.59 36.08 124 294 Average
12 0300, 00 B2 92 -2L.08 T4.00 48,81 33.60 6.58 3608 130 360 Peak
13 6864, 00 3T.10 -16.90 54.00 33,48 33.60 6.2l 36.19 130 184 Average
14 6864, 00 58,88 -156. 12 T4.00 49.85 37.06 T7.73 35, T8 130 360 Peak
15 7954, 00 56.56 -17.44 74,00 45, 11 38.53 T7.78 3b. 86 130 360 Peak
16 7954, 00 44,86 -9.14 54.00 33.41 38.53 T7.78 3b.86 130 256 Average
L7 10831, 00 38.35 -3b.6b T4.00 7T3.00 -8.36 G. T8 36. 14 == -—- Peak
18 13866, 00 39,47 -34.53 T4.00 B9.41 -8.96 |11.50 3448 2= --- Peak
19 16047, 00 40,51 -33.4% T4.00 B89.07 -4.52 1L.78 35 83 -—- --- Pezak

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

Data: 2 File: D:\Project\2007 025 3 5E6029063945ABGPart 15EV11a Tx_CH48.EMI B
- Level {(dBu\im}) Date: 2007-04-29
FCC CLASS-B
’_
|
,—H 4
40 33 1 T B
4 30 224, 418. 612, 806, 1000

Trace: {Discrete)} HERuEnCY b

Site t DACHDR-RY
Condi tion ¢ LFSANTCOS11217 VERTTCAL
EUT : Motehook
Power v 1 20Vacs B0z
Hode| : FR GDZO06
Hemno + lla Tu_CH4E; 524 08Hz
Data Rate B
Over Limit Readinterma {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m dB dB cm deg
| ! 224,13 40,78 -H.Z22 46,00 5383 10.73 .16 30.89 T -—- Peak
2 233.04 35,44 -10.56 48.00 5288 1l.284 .24 30.83 -—= --- Peak
3 202,48 36,16 -9.84 46,00 52 .34 1231 .44 30 83 i -—- Peak
[4 392,40 41.40 -4.60 46,00 53,62 15,59 3. 07 30, 87 130 185 Peak |
b 498 80 36.15 -9.8b 4B.00 48.04 1T7.40 3.50 30.79 SaE -—- Peak
6 616,40 37.35 -8.65 46,00 45,501 1854 3.9 30.66 S --- Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Data: 22 ~_ File: D:\Project\200702\3 5316029063945 A8G\Part 15E\11a Tx_CH48.EMI 322}
07 Lewvel (dBulWim) Date: 2007 -04-29
]
10
FCC CLASS-B
2
i B 1395 Tt .
1 FCC CLASS-B (AVG)
54
2 THTE [
g 1000 5800. 10600, 15400, 20200. 25000

Trace: (Discrete) Frequency (MHz)

Site DECHDE-RY

Condi tion ¢ HFSANTCE-1RY-DEOOIE VERTTCAL

EUT : MNotehook

Power v 120Vacs B0z

ods : FR GDZONE

Hemn + lla Ta_CR4R; HE40MHz

Data Rate [

Over Limit Readinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dE cm deg

l 1664, 00 40,06 -13.94 54.00 45,13 27.43 3.03 35.53 130 243 Average
2 1664, 00 61,88 -2, 12 74.00 66.96 27.43 3.03 35.53 LG0 360 Peak
3 1998. 00 43.46 -10.54 54.00 45.21 30010 3.32 35 L7 130 185 Average
4 1988. 00 80,55 -13.45 7T4.00 82.30 30,10 3.32 357 130 360 Peak
9] 47T78.00 47.61 -6.39 54.00 45,12 32,76 5.8l 36,07 130 305 Average
B 4778.00 BT.48 -16.62 7T4.00 54,99 3Z. 76 BBl 36.07 P -—- Peak
7 olb0. 00 43.04 -10.96 54.00 39,42 33.680 6.2l 36.19 102 320 Average
3 olo0. 00 b2 19 -2L.81 7T4.00 48.5T7 33.60 6.2l 36.19 130 3 Peak
9 X 0238, 00 97, 36 83.02 33.60 6.39 36.1b 130 3 Peak
10 @ 0240, 00 8T, 62 83.78 33.60 6.33 36.16 102 320 Average
Ll 5350, 00 bZ.46 -21.54 T4.00 48,35 33.60 6.59 36.08 130 3 Peak
L2 5350, 00 43.25 -10.75 54.00 39,14 33.60 6.59 36.08 102 320 Average
13 6998, 00 8. 50 -156.50 T4.00 48,53 3T.80  T.82 357D 130 3 Peak
14 6993, 00 43.50 -10.49 B4.00 33.54 3780 T7.82 35.7b LG0 146 Average
15 7744, 00 b6, 44 -17.56 74.00 45,45 38,256 7.70 35.96 130 360 Peak
16 7744, 00 43.89 -10. 11 54.00 32.90 38.256 7.70 35.96 130 160 Average
L7 1odTe, 00 42,46 -3L.54 T4.00 T8 lh -8.53 8.48 36.684 S5E --- Peak
L& [3836.00 39.06 -34.95 T4.00 69,21 -T.16 [l.48 34 48 e -—- Peak
19 16026, 00 40,87 -33.03 T4.00 69.59 -4.27 LL.T8 36.13 S -—- Peak

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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> Test Mode : Mode 3

Temperature : 27
* Relative Humidity :58
*  Test Engineer : Andrew
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level (dBuVim) Date: 2007-05-30 Time: 00:05:28

FCC CLASS-B
-6dB

l]3l] 224, 8. 612, 806, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :Motebook
POWER :120vac/ 60Hz
MODEL :FR 6D2906
MOME :1la T¥ CHS2 S5260MHz
Owver Limit RBeadintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos= Po=s Bemark
MH= dBu¥W/m dE dBulW/m dBul dE /m dE dB O deg
1 F2.700 30,09 -2.91 40.00 46.12 1&.33 O.e6 2202 e —-—— Peak
|2 ! ZEZ4._ 940 4F.zZ4 -3.76 46.00 EEZ.66 1l0O.EE 1.5 ©3E.8E 107 23l Peak |
3 ZE0O_050 34.9590 -11.10 45.00 53.31 1E.E87 l.90 3E.88 —= —--— Peak
4 3FIEZ_E00 35.80 -1l0.E0 4&5.00 53.08 13.45 £.0% 3E._BE == --— Peak
E 391700 Z4.04 -11.%6 d45.00 4917 15_48 Z.30 3E_B6 —ir— —-—-— Peak
=1 430200 324 724 -11.7¢ d45.00 42.45% 1511 z.43 ZE.TE T —--— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Level (dBuvm)
97

Date: 2007-05-29 Time: 22:24:07

FCC CLASS-B
-6dB
13
1 At
= 15 17 FCC CLASS-B-AV
49 Ui -6dB
i [
16 18
44
0 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site t02CHO4-HY
Condition: FCCO CLASE-E 3m HF-ANT HORIZONTAL
ETT :Hotebhook
POWEER tlz0Vac/c0Hz
MODEL :FR SD2206
MOME :1lla TX CHSEZ_ S260MHz
Over Limit RBeadintentna Cable Preamp int Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH= dBuV/m dBE dBEul/m dBul dE /m de dEB oI deg
1 les0_ 000 57.81 -le.1% 774.00° 53.97 Z8.57 Z.97 33.70 100 0 Peak
Z lés0_ 000 31.54 -22.46 54,00 33.70 E5.E87 Z.97 33.70 100 31 Awverage
3 1335._000 K1.91 -Ez.0% 74.00 50.5%7 31.30 3.34 33.70 a0 0 Peak
4 1335._000 33.Z4 -E0.78 54.00 3E.30 31.30 3.34 33.70 1lao 173 Awerage
5 Z33Z.000 4553 -E4.47 74.00 48.50 320.71 .63 32377 100 0 Peak
& 233z.000 EZ9.Z24 -E4.76 E54.00 Z8.561 30.71 3.69 33.77 oo £38 Awverage
7 Els0.000 E7.Z1 -1le.72 74.00 El.4%3 33.3%6 .00 32424 o0 0 Peak
g Sl50.000 44.80 -9 EZ0 54,00 35.08 33.9%96 .00 3424 100 27 Awverage
5@ S5Ze0.000 g82._49 83.68 34.01 .00 3413 oo 27 Awerage
107K SEe0.000 100,57 94 75 34.01 6.00 '34.19 oo 0 Peak
11 E3E0_000 57.4F -16.58 74.00 51.53 34.04 6.00 34_158 a0 0 Peak
1 EzE0_0Q0o00 44.71 -9_EFE% E4.00 38.8E 34.04 .00 Z4.15 100 E7 Awerage
13 §932._ 000 &1.51 -1z.09 74.00 E0O.32E5E 37.70 &.36  ZE._ED oo 0 Peak
14 ! 5998 000 EO0.07 -3.93 &54.00 38.51 37.70 6.3& 3E.L0 oo 241 Awverage
1E& g8ll2.000 E2.07 -Z0.%2 74,00 40.5& 3545 6.82 33.77 o0 0 Peak
le 8l18.000 32.03 -14.37 54.00 Z6.5Z 39.45 6.8Z 33.77 100 46 Awerage
17 105zl 000 53.4% -20.51 74.00 88.63 -8.49 T.80 34_50 100 0 Peak
18 loEzl._000 39.5% -14.48 E4.00 7471 -5.49 7.80 34_50 100 3E4 Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuVim) Date: 2007-05-30 Time: 00:12:41

FCC-CLASS-B
-fidB

n3ﬂ 224, 8. 612, 806, 1000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3m ANTE?Z4 VERTICAL
EUT :Notebook
POWEER tl1E0Vac /60H=s
MODEL :FR EDES0E
MOME :1lla T¥ _CHSZ_ S5Z60MHz
Over Limit RBeadintenna Cable Preamp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH= dBuVW/m dBE dBul/m dBul’ dE /m dE dB oI deg
1 a20.000 320,82 -3.07 40.00 4&6.81 16,38 0.83 32E.89 i mt —--— Peak
2! ZE4.940 40.E55 -5.45° 4&6.00° €0.397 10.65 1.75 3E.82 11z 203 Peak
3 ZE2._e20 32E5.E4 -10.46 4&6.00 E3.59¢ 1Z.EE l.92 3E.87 it} —--— Peak
4 330100 37.62 -8.38 46.00 55.01 13.35 2.03 3E.8E S —-— Peak
5 433000 35.5Z -1l0.08 46.00 50.13 1&5.13 Z.43 3E.78 iyt —--— Peak
& 458_ 100 34.50 -11.10 45.00 483.06 1&5.89 .60 3E.64 e —-— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. Page No. : 350f54
TEL : 886-2-2696-2468 Report Issued Date : Jun. 28, 2007
FAX : 886-2-2696-2255 Report Version 1 07

FCC ID : EJE-WB0048



FCC/IC TEST REPORT Report No. : FR6D2906-B

9% Level (dBuvm) Date: 2007-05-29 Time: 21:49:11
FCC CLASS-B
-6dB
1 16
3
2 g4 20
7l e 18 FCC CLASS-B-AV
19 u -6dB
2
: 1B
:.E
5
’ 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite t02CHO4-HY
Condition: FCCO CLASE-E 3m HF-ANT WERTICAL
EUT :Notehook
POWEER tlz0Vac/c0Hz
MODEL :FR SD2206
HMOME :lla Tx_CHEZ SZ60MH=z
Over Limit RBeadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Loass Factor Po=s Pos Bemark
MH=z dBu¥W/m dBE dBEul/m dBul dE fm de dB CI deg
1 leg0_ 000 &E.96 -11.04 74,00 6EE.1Z EB.E7 Z.97 33.70 oo 0 Peak
z leg0 Qo0 2E5.71 -18. % EB4.00 327.87 EB.E7 Z.97 33.70 100 12 Awverage
3 1296000 59 28 -14.72 74.00 583.34 31.30 3.34 33.70 o0 0 Peak
4 1996000 35.50 -17.50 54,00 35.56  31.30 3.34 33.70 100 3E3 Awerage
5 2326.000 54.53 -19.41 74.00 53.38 30.71 3.66 33,77 o0 0 Peak
& Z3E6_000 30.76 -E3_E5E E4.00 30.14 30.71 3.66 3377 100 119 Awerage
7 4387 000 EEZ.83 -E1.17 74.00 47.30 33.86 .98 34.30 oo 0 Peak
g 4387 _000 40.08 -13.%32 54.00 34.55 33.86 .98 34.30 1lao Z Average
2 ElE0.0Qo0 E&.7E -17.E8 74.00 E1.00 33.96 .00 Z24_Z4 100 0 Peak
10 ElEo.oQo0 44 87 -9.12 E4.00 329,15 332,96 &.00 324.F4 10E Z Average
11 @ EZe0. 000 98 0Z 20.Z1 34.01 6.00 34.19 102 Z Average
12 X EZe0._ 000 107.5%& loz.15 24.01 &.00 34.19 100 0 Peak
13 5350000 57.5LF -le. 45 4,00 S5l.g66  34.04 .00 3415 o0 0 Peak
14 5350.000 45.64 -8.386 54,00 35,75 34.04 .00 34.15 10z Z Average
18 S350.000 45,67 -85.33 54.00 33.73 34.04 .00 34.15 10z £ Average
18 6345 000 &l 66 -1l2.34 74,00 5S0.46 37.40 6.34¢ 3E.54 100 0 Peak
I 6345 000 43.87 -4_13 E54.00 38.67 37.40 G.34 3E_E4 1aa 18& Awerage
18 8l40_000 EE.T73 -E1_E7 74.00 40.Z6 35_44 6.83 33.81 100 0 Peak
13 8l40.000 3.5l -14.4% E4.00 Z7.04 35.44 £.83 33.81 100 ZE3 Awerage
Z0 loglg. 000 ES&.132 -17.87 74.00 S91.3E -g.49 7.80 Z324_E0 100 0 Peak
zZ1l loglg. 000 4z.59% -11.01 E4.00 72.18 -g2.49 7.80 324_E0 oo 193 Awerage

Remark: #11 ~ #12 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode : Mode 3

Temperature : 27
* Relative Humidity :58
*  Test Engineer : Andrew
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level (dBuVim) Date: 2007-05-29 Time: 23:47:51

FCC CLASS-B
-fidB

n3l] 224, 418. 612, B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-EB 3m ANTZ724 HORIZONTAL
EUT :Notebook
POWEER :120vac/ 60Hz
MODEL :FE BD2S06
MOME :1la T¥ CHA4 53Z0MHz
Over Limit Readintenna Cable Preanp int Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH= dBu¥W/m dE dBEul/m dBul dE fm dE dE =1} deg
1 le?7.970 25,20 -14.30 43.50 51.88 5.76 l.49 32.93 T ——— Peak
|2 ! 2E24.940 42.724 -3.76 d46.00 6E2.866 10.65 1.75 "3E.8E 11z 226 Peak |
3 Z32.770 3E5_EF -10.48 46.00 EE.3F 11.EF4 l.80 3E.84 el --— Peak
4 FZEZ_E00 3FE. 45 -9 _EE 45.00 E53.73 13.45 E£.0% ZE._BE s --— Peak
E 391700 32311 -1lE.859 46,00 48.1% 1548 E.30 ZE.Bg e --— Peak
& 433,000 323.41 -12. 59 46.00 47.6Z 1&.13 Z.43 3E.78 Famie. --— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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Level (dBuVim)
97

Date: 2007-05-29 Time: 22:45:10

FCU CLASS-B
-Gdb
M g
1 7
o 15 17 FCC CLASS-B-AY
E| -5dB
b g 1B
16
A4
’ 1000 5500. 10600, 15400, 20200, 25000
Frequency (MHz)
Bite t02CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT HORIZONTAL
EUT :Notehook
FPOWER t1Z0Vac /60HE
MODEL :FR EDZ206
MOME :lla T¥ CH&4 E3Z0MHz
Owver Limit Readintenna Cable Preanp Ant Table
Fregq Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBuW/ /w dEuW dBE fm dE dE CIn deg
1 leg0_0o0  E57.17 -16.83 74.00 53.33 E8_E7 .97 33.70 a0 0 Peak
z lgg0_000 31.ZF -Ez.78 5&54.00 33.38 EZ8.E7 .97 33.70 100 38 Awerage
e 1330000 EE._18 -E1.82 74.00 E1.40 31.1& .31 33.T0 100 0 Peak
4 1330.000 2E._87 -El1.12 E4.00 32E.09 321.1& .31 323E.TO0 100 1lg5 Awerage
5 Z233z.000 4534 -Z4_.6&6 P4.00 42,71 320,71 3.69 33.77 100 0 Peak
[ 233z.000 Z3.08 -30.%2 &4.00 ZE2.45 30.71 3.69 33.77 100 Z46 Awerage
7 Slso0.0o00 57.08 -le %2 74,00 51.36 33.9%96 .00 3424 o0 0 Peak
g Slso.0o0 44 82 -5_.18 54.00 33.10 33.%6 .00 34.24 100 3587 Average
9 X E3E0_000 =20.17 2431 34.03 .00 3417 1aa 387 Awerage
10 X E3Z0_000 10Z.70 9684 3403 G.00 3417 1oa 0 Peak
11 E3E0_QO0 &2.7& -10_EE 74,00 E7.86 34.04 .00 32415 oo 0 Peak
1 1 5350.000 4B8U8E -5.12 54.00 4Z.93 34.04 .00 34.1% 100 387 Average
13 £340_000 &l.87 -1z 12 74.00 E0O.77 3730 6.34 3E.E4 100 0 Peak
14 | 6340 000 4560 -4.40 54,00 38.50 37,30 6.34 3EZ.54 oo 78 Awverage
15 7654000 L5Z2.76 -E1l.25 4.00 40.565 3922 6.62 33.74 o0 0 Peak
18 7654000 40.06 -13.%4 54,00 Z27.96 39.Z22 6.BEZ 33.7d4 100 31l Average
17 loedl_ 000 54.38 -1%.6Z 74.00 859.44 -5 44 7.80 34_4F a0 0 Peak
1a loedl_ 000 432,85 -10.35 E4.00 78.71 -8.44 7.80 Z34.4E 100 3E4 Awerage

Remark: #9 and #10 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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* Polarization : Vertical
m The test that passed at minimum margin was marked by the boldface in the following table.
- Level (dBuVim) Date: 2007-05-29 Time: 23:55:05

FCC CLASS-B
-fidB

3o 224, 8. 612, B06. 1000
Frequency (MHz)
Site s O03CHO4-HY
Condition: FCC CLAZSE-B Zm AMNTZ7Z4 WERTICAL
EUT :Notebhook
FOWER t120Vac /60Hzs
MODEL tFR EDZ905
MOME :lla TH_CHo4 5320MHz
Over Limit Readintenna Cable Preanp int Table
Freg Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MH=z dBu¥W/m dE dBul/m dBul dE /m dE dB CI dee
1 30_.000 30.46 -9_E4 40_.00 46.34 1638 O.83 3Z.8%9 s —--— Peak
Z Zz4.130 39.41 -£.59 4&¢.00 E59.90 10,87 1.7& 3z.81 110 30Z Peak
3 ZE2.690 35,792 -10.EF1 4&5.00 E4.ZF1 1z.EE 1.9 3z.87 e —--— Peak
4 FZE.EO0O0 3E.38 -9.62 45.00 E3.EEe 13.4F5 z.09 3z_BE i —--- Peak
E 291,700 2E.8EF -10.05 4&.00 E1.03 15 482 Z.30 3zZ.BE R —--— Peak
& 420,900 3&£.07 -92.93 46,00 EO.3E 1&6.11 z.43 3z.78 == —-— Peak

Remark: Frequency from 9KHz to 30MHz, the emission emitted by the EUT is too low to be measured.
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- Level (dBuVim) Date: 2007-05-29 Time: 22:58:49
FCC CLASS-B
1B -6dB
15
g 14
1] 17 FCC CLASS-B-AV
] = 1F
19 -6dB
2p
3 1B
i
0
Jooo 1400, 11800, 16200, 20600, 25000
Frequency (MHz)
Sitce t0ZCHO4-HY
Condition: FCC CLAZSS-B Zm HF-ANT WERTICLL
EUT :Hotebook
FOWER t1Z0Vac /60HS
MODEL tFR EDE905
MOME :lla Tx_CHo4 S320MH=z
Over Limit Readintenna Cable Preanp nt Table
Freg Lewel Limit Line Lewel Factor Loss Factor Po=s Po=s Bemark
MH= dBuV/m dE dBul/m dBul dE /m dE dE oI deg
1 Fe54. 000 42,84 -F4.45 400 47.982 320,68 E.0& 34_17 100 0 Peak
Z F&E54. 000 20.86 -F32.14 L5400 z29. 30 320.68 E.0E 3417 100 108 Awerage
3 3554, 000 4%, B4 -F24.46 400 47.983 30,68 L.0& 3417 100 0 Peak
4 J654.000 30.86 -23.14 L5400 29,30 30.68 L.0& 3417 lao0 108 Awerage
5 4355 000 32,00 -15.00 E54.00 33083 33,81 5.6 34_30 100 L Average
[ 4956_ 000 51.17 -ZE.83 774.00 45 .70 33.81 5_36 34_30 100 0 Peak
7 4956_ 000 3%.00 -15.00 54.00 33.83 33.81 5E.%6 34_30 100 5 Awverage
=] 4356000 E1.17 —-ZE.83 774.00 45.70 33.81 E.26 34_320 lo0 0 Peak
2 ElE0.000 E7.29 -16.71 74.00 L5187 33,96 .00 34 74 100 0 Peak
10 El1E0.000 44.88 -%.14 L5400 39,14 33,96 .00 34 74 100 L Average
il e E3z0.000 110.87 10,01 24,03 &.00 3417 100 0 Peak
1z @ L3z0.000 25,79 20,93 24,03 .00 3417 100 5 Awerage
1354 Lato.ooo &g2.25 -4 75 400 63,35 34,04 G.00 34 15 100 0 Peak
14 ! E3f0o.0o00 53 B0 -0.50 54,00 47.61 34,04 &.00 34 1F5 100 5 Average
15 698F.000 &E.E3 -11.47 774.00 51.08 37.60 6_38 3z.E0 100 0 Peak
16 | E38F.000 4%.8% -4.11 E54_00 35.44 37.60 .35 3Z_E0 100 ZZ6 Awerage
17 JEY&.000 EE.B1 -Z1.19 74.00 40.87 39.EE E_E3 3373 100 0 Peak
1s JEYE. 000 39,29 -14.72 54,00 z7.14 39 EL .63 3373 100 284 Awerage
12 log4l. 000 E&.38 -17.62 74.00 21.44 -8.44 T.BO0 34 4F 100 0 Peak
Z0 log4l_ 000 42 41 -11.5% E4.00 77.47 -8.44 T.80 34_4F 100 316 Awerage

Remark: #11 ~ #12 Fundamental Signal

Remark: Frequency from 25GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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5.6.4 E.l.LR.P. Power

Frz\‘jll‘_'ezr;cy F'?('jdsﬁgfr?]?th EIRP (dBm) Over Limit (dB)  Limit (EIPR dBm)
5150.00 MHz  55.10 dBuV/m -44.90 -17.90 -27.00
515000 MHz  53.52 dBuV/m -46.48 -19.48 -27.00
5350.00 MHz  63.75 dBuV/m -36.25 9.25 -27.00
535000 MHz  69.25 dBuV/m -30.75 3.75 -27.00

Remark: EIRP=10*Log({10"[(Field Strength-120)/20]*distance}"2/{30*[10"(Antenna Gain/10)]}/0.001)
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5.7 Band Edges Measurement
5.7.1 Measuring Instruments
As described in chapter 6 of this test report.

5.7.2 Test Procedure

1. Setboth RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span including

1MHz bandwidth from band edge.

2. The band edges was measured and recorded.

5.7.3 Test Result

Temperature : 27
Relative Humidity :58

Test Result Mode Verdict
Test Result for 802.11a band 1,11 : PASS

5.7.4 Test Data

*RBW 1 MHz Marker 1 T1 ]
*VBW 1 MHz -25.99 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.148200000 GHz

offhet 20[s5 aB ”
—20

D1 12.1f dB

D2 -[7.9 dB

hia
BPNONIN A A MWW

—-40

—-50

—-60

—-70

Center 5.139 GHz 10 MHz/ Span 100 MHz

802.11a CH36
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*RBW 1 MHz Marker 1 [T1
*VBW 1 MHz -31.84 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 5.352400000 GHz
offket 20[5 aB ”
—20
=
CLo ID1_8.36] dB
1o D2 \[f1.64 4
—-20 \
—-30 \\AJM\A*W“ A L
WW&—W«M
. (PR VI P WY WITE WU U TP U S AU
-50
- 60
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5.8 Peak Excursion Ratio Measurement

5.8.1 Measuring Instruments

As described in chapter 6 of this test report.

5.8.2 Test Procedure

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to and
maintained at 1 MHz. The video bandwidth is set to 3 MHz. Trace A is set peak detector and to Max

Hold, then to View. Then the detector is readjusted to sample detector, max hold to run for 60

seconds, and the signal under this measurement condition is captured in Trace B in Accordance with
the method 3 of DA-02-2138.

The difference between the traces is investigated. The marker is placed at the frequency which shows

the largest difference. The amplitude delta between the traces at this frequency is the peak excursion.

5.8.3 Test Setup Layout

Spectrum
EUT Analyzer
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5.8.4 Test Result

Temperature : 27
Relative Humidity :58

> Application: 802.11a

Channel Frequency Peak Excursion Limits Mode
(MHz) (dB) (dB) Ref. No.

36 5180 5.42 13 1

48 5240 4.92 13 2

52 5260 4.33 13 3

64 5320 4.04 13 4
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5.8.5 Test Data

Mode Ref. No.

*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz 5.42 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -1.440000000 MHz
Ooffget 20(5 dB Marker| 1 [T1 l
20 2 aBm
1 5[.181720p00 GHz “
1 ek |10 ~t , PTVI SE Tl ey "
s A VTR i G RA <05
VIEW ‘\1
1L n LVL
o )
[MAXH)
--10
-20
l --30
--40
--50
--60
--70
Center 5.18 GHz 2 MHz/ Span 20 MHz
Date: 6.JUN.2007 17:59:23
*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz 4.92 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms -1.760000000 MHz
Ooffget 20(5 dB Marker| 1 [T1 l
20 TT aBm

5/.241760p00 GHz

el A YV KA Y A VAL
7 Ny
Y
|20
L 5o

MAXH|

. S

Center 5.24 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2007 19:50:32
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*RBW 1 MHz Delta 2 [T2
*VBW 1 MHz -4.33 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 800.000000000 kHz
Offket 20[5 dB Marker| 1 [T1 l
r20 S 53 aBm

5(.259400p00 GHz

o 24
P e e L L e N

2 sa~|A]
axs N
-10

-20

LVL

--40

-70

Center 5.26 GHz 2 MHz/ Span 20 MHz

Date: 6.JUN.2007 18:08:41

*RBW 1 MHz Delta 2 [T2 ]
*VBW 1 MHz -4.04 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.440000000 MHz
Offget 20(5 dB arker| 1
20 . [Tl, Sizi l
5(.322320p00 GHz “
1
Vo /7/ T TS YV T N A Wm
E.EE*,f i, M LVL
==
-10
-20
I-30
4
--40
--50
--60
-70
Center 5.32 GHz 2 MHz/ Span 20 MHz
Date: 6.JUN.2007 18:06:03
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5.9 Frequency Stability

To ensure emission at the band edge is maintained within the authorized band, those values shall be
measured by radiation emissions at upper and lower frequency points, and finally compensated by frequency

deviation as procedures below.

The EUT was operated at the maximum output power, and connected to the spectrum analyzer which is set
to maximum hold function and peak detector. The peak value of the power envelope was measured and
noted. The upper and lower frequency points were respectively measured relatively 10dB lower than the
measured peak value. The frequency deviation was calculated by adding the upper frequency point and the

lower frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.
Low Frequency | High Frequency | Center Frequency | Frequency Staility
Frequency(MHz)
(Fl) (Fh) (Fo) (ppm)
5180 5170.68 5189 5179.84 -0.16
5240 5230.64 5249 5239.82 -0.18
5260 5250.84 5268.96 5259.9 -0.10
5320 5310.72 5329 5319.86 -0.14
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5.10 Automatically discontinue transmission

During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving .The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission .
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5.11 Antenna Requirements

The EUT meets antenna requirement of FCC for the following reasons.

5.11.1Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antennas of directional gain greater
than 6 dBi are used, both the peak transmit power and the peak power spectral density shall be

reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

5.11.2 Antenna Connected Construction

The antenna used in this product is PIFA for both WLAN and BT. The connector is I-PEX on antenna

port and it is considered to meet antenna requirement of FCC.
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5 List of Measuring Equipments Used
. e Calibration
Instrument Manufacturer Model No. Serial No. Characteristics i Due Date Remark
) Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Mar. 01, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 31, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 22, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 20, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CH06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn |SCHWARZBECK| BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
" AMF-6F-2604 26.5GHz - Radiation
Amplifier MITEQ 923364 Jan. 22, 2007 | Jan. 22, 2008
00 40GHz (03CHO06-HY)
Radiation
Spectrum R&S FSP40 100055 9KHz — 40GHz | Jun. 23, 2006 | Jun. 23, 2007
(03CHO06-HY)
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3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO4-HY Oct. 30, 2006 | Oct. 30, 2007
Anechoic 3m (03CHO4-HY)
. Radiation
Amplifier Schaffner CPA9231A 3564 9kHz -2 GHz | Aug.31, 2006 | Aug.31, 2007
(03CHO04-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 08, 2007
Analyzer (03CHO04-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 14, 2007
(03CHO04-HY)
; Radiation
Turn Table HD Deis HD 2000 420/610 0 - 360 degree N/A N/A
(03CHO4-HY)
. Radiation
Antenna Mast Chaintek 3000 Im-4m N/A N/A
(03CHO04-HY)
Suhner RG223/U Radiation
RF Cable-R03m ) CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 21, 2007
Switzerland + +RG8/U (03CHO04-HY)
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6 Uncertainty of Test Site
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
- u(x)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 224
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Contribution Uncertainty of
— u(x) Ci Ci*u(x)
Probability
dB S
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I"'1*T"2*T"3)
Combined standard uncertainty 2.36
Uc(y)
Measuring uncertainty for a level
4.72
of confidence of 95%  U=2Ue(y)
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APPENDIX A. External Photographs of EUT
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Appendix C. Set up Photograph

Conducted Emission
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